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~Table 1. Chernical composition of the specimens
(Wt%).
Sample No. C | Si |[Mn| Cr| Melting process .
1 [0°44l0°28[1*55/0° 11
Low-Mn 2 |0°41[0*27{1°48|0°05| 60t converter
steel 3 10°39|0°28|1°52/0° 12 ’ :
Mn-Ct steel | 4 [0°560°320°78/0°57| 601t electric F.
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Fig. 1. Specimens and apparatus for delayed  failure

test.
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Fig. 4. Results of delayéd failtjre \: test in water.

Table 2.

(1) BEEEBICONTE, BEKREENKEL, b

 TROBRERMAT, BER, PEOIELTS.

~Mechanicial‘p‘ropertics and results of delayed failure test.
P Y-P, 9,2 T:S,6B El,e |R-A, ¢ | Average notch on’*® Op** ‘ :
Specimen | g/ mm?)| (kg/ am®)|* (%) | (%) | radivs (mm) |(kg/ mm?)| (kg/ mm?)| ON/%8 | 90/38
Low-Mn steel| 130 143 12 40 0°055 198 S 125 | 1+39 | 0°87
- Mn-Cr steel 148 162 12| 39 0°08, 169 90 1°04 | 0756
% Notch tensile strength of .the 'épecimen shown in’ Fig. 1
#% 100 hr delayed failure vstrength’in water of the same specimen
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Fig. 5.

Results of fatigue test.
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Dr. Haruhiko Fujita, Dr. Toru ARAKI
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